Goped Exhaust Pipe Hardware Kit

Kit comes with exhaust manifold spigot, exhaust manifold collar , .100inch tuning spacer, .200inch tuning spacer, fender mounting bracket, 2 springs, 2 5x16mm allen bolts, 2 5x20mm allen bolts, 2 5mm flat washers, 2 5mm lock washers, 1/4-20 x 3/4 allen bolt, 1/4-20 nylock nut, 2 10-32 x 1/2 allen bolts, 10-32 nylock nut. Fits: HE23HP/G230RC Engine - Bigfoot - Go-Quad - Sport - Super Bigfoot - Super Go-Quad - Super X-Ped - X-Ped - Martin Mini - Martin Monster - HE23ZR/G23LH Engine - G2D Engine - HE23HP/G230RC Engine - HE26HP/G260RCFits ADA Series 1 & Series 2 exhaust pipes only!
Goped Exhaust Pipe Hardware Kit